

TEST REPORT

Report No. : CH:TX:9420014959 DATE: 31/03/2018

SHANDONG INTCO MEDICAL PRODUCTS CO.,LTD

NO.9888, QIWANG ROAD, NAOSHAN INDUSTRY PARK, QINGZHOU,

SHANDONG

CHINA

A/C F615001 SGS CSTC STANDARDS TECHNICAL SERVICES CO. LTD

CONTACT PERSON : --

THE FOLLOWING SAMPLE(S) WAS/WERE SUBMITTED AND IDENTIFIED BY/ON BEHALF OF THE CUSTOMER AS:

SAMPLE DESCRIPTION **GLOVES**

DISPOSABLE NITIRILE GLOVE

COLOUR BLUE (AS IDENTIFIED BY THE LABORATORY)

QDHL 1803006149OT **CASE NO**

PHOTO APPENDIX.



SAMPLE RECD ON

23/03/2018

TESTING PERIOD: 27/03/2018 - 29/03/2018

| Summary of Test Results/Conclusion | | | | | |
|------------------------------------|---|----------------------------|--|--|--|
| Test Method / Standard | Clause/Test Name | Status / Performance Level | | | |
| | Protective gloves against chemicals and micro-organisms:Determination of resistance | | | | |
| EN 374-2:2014 | Clause 4.1 – Air leak test | Pass | | | |
| | Clause 4.2 – Water leak test | Pass | | | |

Per pro SGS India Private Ltd.

K. Parri

K. PACHAIYAPPAN **ASST. MANAGER**

Email your Test Report Related Enquiries at Feedback.SLT@sgs.com

Page 1 of 2 JOE No.: 1842808484 Control No.:9425016090

This document is issued by the Company under its General Conditions of Service printed overleaf or available on request and accessible at http://www.sgs.com/terms_and_conditions.htm and Terms and Conditions for electronic documents www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only. This document cannot be reproduced except in full, without prior approval of the Company.





TEST REPORT

Report No. : CH:TX:9420014959 DATE : 31/03/2018

RESULTS

EN 374-2: 2014 Protective gloves against chemicals and micro-organisms: Determination of resistance pentration

| Clause | Test Name | Test Results | | Performance level |
|--------|---|--------------|------------|-------------------|
| 5.2 | Air leak Test (Air Pressure Used : 0.5 | Sample Size | Leakage | |
| | kPa) | S | No Leakage | Pass |
| | | L | No Leakage | 1 400 |
| | | XL | No Leakage | |
| | | М | No Leakage | |
| 5.3 | Water leak test | Sample Size | Leakage | |
| | | М | No Leakage | - Pass |
| | | S | No Leakage | 1 433 |
| | | L | No Leakage | |
| | | XL | No Leakage | |

Requirements as per ISO 374-5:2016 Clause 5.2 Penetration : Protective gloves against bacteria and fungi shall not leak when tested according to EN 374-2:2014.

***** End of Report*****

 JOE No.: 1842808484
 Page 2 of 2
 Control No.:9425016090